

CERTIFICATE OF ANALYSIS

WAKSOL 9-11A GRADE

TEST DESCRIPTION	METHOD	SPECIFICATION	RESULT
Appearance	*ASTM D4176	Bright and Clear	Bright & Clear
Colour(saybolt)	*ASTM D6045	+ 15 min	+ 21
Density @ 35°C kg/l	ASTM D4052	Report	0.7668
Density @ 20°C kg/l	ASTM D4052	Report	0.7773
Flash Point (closedcup) °C	ASTM D93	48 Min	57.0
CARBON DISTRIBUTION:			
C08 and lighter mass %	*INTERTEK/DBN/IHM/058	Report	0.9
C12 - C20 mass %	*INTERTEK/DBN/IHM/058	Report	49.8
C21 - C30 mass %	*INTERTEK/DBN/IHM/058	Report	26.6
C9 - C11 mass %	*INTERTEK/DBN/IHM/058	Report	22.7

Shivtek Spechemi Industries Ltd

(Formerly known as Shhivtek Industries Private Limited)

CIN No. U24100DL2009PLC188730

📍 **Corp Office:** 1419, DLF Corporate Green Tower 1, Sector 74 A, Southern Peripheral Road (SPR), Gurugram, Haryana-122004 (India) Phone: +91-124-6904448

📍 **Regd Office:** Khasra No. 169, Ground Floor, Back Side, Alipur, Delhi- 110036

✉ **info@shivtekspechemi.com, sales@shivtekspechemi.com** 🌐 **www.shivtekspechemi.com**

